PROFESSTOMNAL LINE

T owiRX

INSTRUCTION

008EXTMXHOOLATHO

pod

wiLX 3800

00 : Aoy

G¢/v0 - pP3




Assembly Dimension:1515x1800x2200

D

)

()
o
o
o
o
o
o
o
5 o
oo coooolo ©0000000000000000O0|0 00 e o
_ = b Jooudo
o
o
o
o
° Lo
° —
° Lo
° —
o
o
o
o
o
~ N\ - M
\ee 2o 000000000000 ooooocoeeofooooocoe ol
| - o
o
(e
O
N
N
S
—
an 0 aa O a n
e CiD  -0-0-0:0-0{c——T-J0r0#0#0%010s0s00s010308080R0RORORO[e [ | Joso [0
M T or o v —
s o
° S
o O
e} ~
L o m a o
e D  -0-0-0:0-0{c——T=}070202020:0#08000s0s0s0s0s080%0%0fe [ | Joso [@4 =

U

A

o

4

T
=

=y




29«1



IADKIAE

N\

N

>

7

8

9

10 1

12 13 1 15

3#x1
44tx1
5#x1

6#x1
8#x1

1\

e L

1

2::

3

L

g

6"




©20x910.5

M10x100mm

x2

-~
-l
b=

M10

M10x90mm

x4

@ H

M10x85mm

x4

@ B

M10x20mm

x3

@ P

& o

N r-r
’
>¢O "900009999'90909999990000999000'9(

58K ¢.2000000000000000000000830000000_

S
S
S
/
1oy
/
/
/

.....

£ mw

QVVVVVOVOVOVOVVIVVIIIVIVOIIVDIVIIIIIIIIIIID ®

[,
AN
N
AN \
N \
VARNTAN \
\
o= 8
.

® \

2
o
* S IIVPVIVIVIIID 00000900000000000000.’0

00 000 DO OO IIIIOOPIPOPIIIIOPOPOOO D,

please install #19 and #36 in this step.

If you purchased M75L-C,

M75L-C (dual adjustable pulley with

weight stack )




¢20xp10.5

©f -2

M10x100mm

x2

>
-0l

x4 M10

J

N
J

©

¢
\

M10x95mm

x2

M10x20mm

x4

\ Ol

»
S
ts 95 2200220V RT 2VIVVIIVIIIIIIII2D 00 & )

Vecvovo000000000000000000900000000

A

VOIVIVDIVVIVDIIIVDIDIIDIIDD

Q)
S 9+ 20202V VVLS VVIIVIVIIVIIIIII2D 00 & G

\¢cve000000000000000000090 0000000




¢20xp10.5

® O]

M10x95mm

x12

T

@ [

o
Ys 2992902992202 22°IIIIVIIIIIIIIIIDE 7
V2020000000000 00080000000000000300°

L

0

4 + < 232222002522 22222022222 ¢€2220323000 8 &)
Veccevovoovo00dpooovoovovcovoovooosegoovoovoooo,




M10x20mm

x4

.
7 7 S

@@ + 2 2220222V 22IIV2232°20R2I 222000 &
\ecve0o000000000000000000000000000,

W\ e

0

»/00 8 VUIVVVIVIVIIVVDIVRVNVIVDVIVDIVDVIVIVDVIIVIIVIVIDIIIDIIN®

@ \

@ @

,.3 «.oﬂ

F,> o os_
e

M75-A ( middle support for smith or weight

If you purchased M75-A or M75L-C, please
stack shrouds)

do not tighten the screws in this step.

C (dual adjustable pulley with weight

M75L

-~ a/
. / , .\/0

\/ [e s 2o000s/ QQ\Ooooaeooooo \0@?0000000&00
Veceevooo00y fopdoooscvoopooooecdooorooso, ®

__ N —£
A\ % a0000?002,00000000000000‘
)
Veieer/

)




P OO O OO~ —>e

[
[
[
[
[
[
[
[

/
00O OOOOOOOOOOOOOOOOOOTOO OO O Ooe o0

A

8
“\Qeaaaeee@e”enenen@nen AR T ¥ )

OO OOOODOOOODOODOOOODOOOODOOOO OO Ooe oo

J\g pbneuoﬂu
)

L/ )

PPOOVOVVOPVVD CVVVVOORS s o mn|/
L VAN




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
1 Base Frame 2
4 Front Sliding Frame 2
5 Stand Frame 2
7 Connecting Frame Rear 1
8 Connecting Frame Rear 1
9 Connecting Frame Rear 1
10 Upper Connecting Frame 2
13 Long Safety Rack 2
14 Short Safety 2
20 Weights Stow Rod 4
21 Handle 2
22 Small Reinforcing Frame 4
26 Barbell Bar Hanger 1
37 Aluminum Alloy Bolt 4
42 Rack Liner 85x84x5 1
43 Rack Liner 390x45%5 2
44 Rack Liner 70x45x5 2
50 Aluminum Trim Cover @35x%xp30%x15 4
63 Nut M20 10
67 Short Olympic Sleeve 4
73 Spring Clip ¢47 4
80 Safety Hook 199%125%25 2
84 Rubber Stopper 65%x100x%12 4
110 Hexagon socket button head screws M10%100 4
111 Hexagon socket button head screws M10x95 14
112 Hexagon socket button head screws M10x90 4
113 Hexagon socket button head screws M10x85 4
120 Hexagon socket button head screws M10x20 7
127 Allen Bolt M8x16 8
128 Allen Bolt M10x20 4
130 Hexagon socket countersunk head screws [M6x10 14
132 Allen Bolt ©20x@p10xM8x32
133 Allen Bolt ©20xM8x12
134 Set Screw M6x6 4
139 Washer 10 27
143 Washer P38xp21x3 10
146 Nut M10 12
148 Bushing P25%xp20%x010.2%x77.5 4

10




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
Allen Wrench 3# 1
Allen Wrench 44 1
Allen Wrench 5# 1
Allen Wrench 6# 1
Allen Wrench 8# 1

11




PACKAGE LIST

BOX1
2 Part 1
2 Part 10
4 Part 22
1 Part 26
4 Part 148
1 Assembly Manual
1 PARTS BAG 2-1
1 PARTS BAG 2-2
BOX2
2 Part 4
BOX3
2 Part 5
BOX4
1 Part 7
1 Part 8
1 Part 9
BOX5
2 Part 13
2 Part 14
4 Part 20
2 Part 21
4 Part 37
10 Part 63
4 Part 67
4 Part 73
10 Part 143




ASSEMBLY MANUAL
D-HANDLEASX-8-WLX38







|

fim)

WOuOquOn n@nOmOumy

;




m&.r Dol ey2OcZe 2 thﬁw




ORI




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
1 Support Frame 1
2 Parallel Bar Handlebars 2
3 Decorative cover [150x75%2.5 2
4 Decorative cover P42x3 2
5 Magnetic Pin 1
6 Hex nuts M20 3
7 Hexagon socket button head screws M5x%x10 2
8 Set screw M6x6 2
9 Washer 20 3




ASSEMBLY MANUAL M75-A




PN < S ) < S ) S S S < S ) S Vv

@~



k\\ 8#x1

0 1 2 3 A 5 6 7 8 9 0 1 12 13 1L 15

I\

L L L

1" 2" 3" 4" 5" 6"




®20%x910.5

x 12

® @l

M10x90mm

x4

|

I
3

M10

i— ]
s~
VX<

® O -

M10x65mm

.................
&
AsSs _© S S S ) S S S S S S S A 0
Y= WO.O

x2

oy

j
&

00000000000000000




M <2 M10x95mm x16  ¢20%p10.5

x 4 M10

xg  M10x20mm

@ ([ mmm < wioomm

4
[l
ll ]
"o
"o
Wb
Wb
[T ’
o
Tt
envi K
ot ™~
[P XN
o "
B
e
"
1S 4
tehw
o
’
::::"v !
gt
s
lun’: g
"
vy
&
Wil °
B3
' u;’:
"
H u-’: °
Qo
‘
RACK- (Dt s (29 .
"
l‘ll"
|
: o
| o
1
H 4
H T
W
: 1 p..'>~
: ! Loty o
H ' e 0%
: [P 2
: [P g
H » P2
| b 2000
: 275 Y.
. J,,
. ol
|
|
|
|
'
&2 CK

¥




TR VLBV BLLBLLHLLWY
N B T T e R




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
2 Intermediate Stand L 1
3 Intermediate Stand R 1
12 Bottom Pulley Frame 2
23 Reinforcing Frame 2
111 Hexagon socket button head screws M10x95 4
112 Hexagon socket button head screws M10x90 4
120 Hexagon socket button head screws M10x20 8
121 Carriage Bolt M10%90 4
122 Hex Bolt M10x65 2
139 Washer 10 28
146 Nut M10 10

Allen Wrench 8# 1




M75L-B

ASSEMBLY MANUAL




il B
15 x1 B

x2 x2

x1 @x1

v,
x4 @xZ x2 @ 1

J
Q)
~
!
RSN
@@

><28 ><2 x2 @xz xz



*?

3> OO
@ x 8

G

-
B

9

@xzs
i m
x2 @ x2

0 1 2 3 A 5 6 7 8 9 0 1 12 13 14 15

1\

L

1" 2" 3" 4" 5" 6"




dey te leg) e e =

Z%i::::ﬂ

, 441
| B#x1
8#x1

o
/7

10#x1

0 1 2 3 b 5 6 1 8 9 0 1 12 13 115

I\

L L L

1" 2" 3" 4" 5" 6"




%28

©24%xp13

b

B R R /B

oY,

¢
»
<

PN

cesccsecccccccccanay N pocccocecccnccoccenccccroccccoacccccccocccnccnoe

P,
[
'
<

g

e ¢

RIS

el 1Y

1900y )

el L1

i A

12 Py

1§n?y )

iduoy H ﬁ

I : iade
N s s
A ¢y nE
ot i Iy NH
Y R
A o
E I
A i
wooan tho ik
i Si R
s .
; T

q i HERS
d i %7




20x¢10.5
M <2 M10x75mm @] 6 920xg

3 x2  M10x20mm @ x2  M10

@ a x2  M8x8mm

@? ® O
b @ --- G

>0

L g
' ",
[ ¢%.
P22 d
b BA
g2
:p--’ hy? s ".:u M75-A- O
he 14 Odts S~ "o SO .I %
o SESS T ishan NN x
' N93ss hgt o Sel S,
ot IS \;3\‘.,‘:. NN
| 83 >
44 N
|
Ry
W&o )
I = PO e
! Tene
e By e
w§ho! H v ot 303
A L y a E':"
RH oy '
M ' " "
i§ho S Y a oue
B4 Pt iy = 18to
|| e ! a sl
ol e ] ‘a e
HH ) e e ey
B4 ' '$ K ' INH
34 Vo iy g NN
e[| 1 e by N
i H e wt )
ge |l et I
gha P 180! HH :::’
H W ] -$ H ' o e
it vy R i 1o
g 1 &g " 3
18101 S 30 'a ohe
& " 1§y o'y
1§12 I §nos I ¥
H ' -$ B tH gy K4
H L Bt = N
H 8oy B N3
' 2y 'a 3
B g ‘ole
H 1§09y " el
H 1gngs i
B gy o ioro
H 3 - iets
[ H :::: et HYE
B a 182
1 " ]
it " o
Ichgr
Y
9
ol
g
1819}
i§na)
dig
}"::: 22
o
» W
LG
2l
RaPre i
i
2 Syl
LAY
"'




® ® ® ®

x2

x8

x2

x2

M8x20mm

M8x30mm

M10x25mm

M10x20mm

P16%x@9

20xR20x(p9

@30x¢p10.5

10

M8

--

T

TETT

Il Iy T N A o o o o o T S S S X T I T o o o b O L Y Sl

e® ® ®6

.24




S\
‘
LA

\Q
\

\




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
15 Safety Hook Bracket L 1
16 Safety Hook Bracket R 1
17 Mobile Rack L 1
18 Mobile Rack R 1
24 Upper Guide Rod Base 2
34 Guide Rod ©25%x1848xM10 2
45 Plastic Retaining Ring P50xp26%6 4
55 Weights Stow Rod 2
56 Bearing Frame 2
57 Hanging Bar L 1
58 Hanging Bar R 1
59 Weight Rod ®30%x1215xM10xM8 1
60 Hanging Post ®20%115 28
61 Support Shaft @18%32xM12 2
62 Bracket P65xp27x4 2
66 Long Olympic Sleeve 2
73 Spring Clip @47 2
77 Tube End Cap P19x42 2
78 Cushion Cover P18xp25%x30 2
89 Linear Motion Bearing LB254058 6
90 Deep Groove Ball Bearing 61905 4
92 Hole Circlip 42 4
93 Hole Circlip d0=40 6
94 Spring P43xp27*xp8%80 2
107 Hexagon socket button head screws M8x20 2
108 Hexagon socket button head screws M8x30 8
114 Hexagon socket button head screws M10x75 2
119 Hexagon socket button head screws M10x25 2
120 Hexagon socket button head screws M10x20 2
125 Hexagon socket button head screws M12x25 30
128 Allen Bolt M10x20 2
135 Set Screw M8x8 2
138 Washer 8 16
139 Washer 10 6
140 Washer 12 30
141 Washer 20xR20x¢9 2
142 Washer ¢®30xp10.5%x2.5 2
144 Washer 10 2




PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
145 Nut M8 8
146 Nut M10 2

Allen Wrench 44 1
Allen Wrench 6# 1
Allen Wrench 8# 1
Allen Wrench 10# 1

10




PACKAGE LIST

BOX1

BOX2

Part 15

Part 34

Part 16

Part 59

Part 17

-_—

Part 18

Part 24

Part 45

Part 55

Part 56

Part 57

S ININIDND]IBDIDN

Part 58

Part 60

Part 62

Part 66

Part 73

Part 94

= IN|IDNINIDN

Assembly Manual

N

PARTS BAG 2-1

PARTS BAG 2-2

11




® Garlando

GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1
15068 - Pozzolo Formigaro (AL) - Italy
contact@toorxprofessional.it
www.toorxprofessional.it

.
,“““

VV
;.—



	WLX-3800 M75L-PR.pdf
	M75 PR-00
	M75 PR-01
	M75 PR-明细01
	M75 PR-紧固件
	M75 PR-step01
	M75 PR-step02
	M75 PR-step03
	M75 PR-step04
	M75 PR-爆炸图
	M75系列  零部件明细表--说明书用-便宜款（2025.01.22）

	M75-A.pdf
	IMBELL 封面
	M75-A-01 零部件明细
	M75-A-01 紧固件明细
	M75-A-step01
	M75-A-step02
	M75-A-爆炸图
	M75-A  零部件明细表--说明书用（2024.08.09）
	注意事项

	
	IMBELL 封面
	M75-B-01
	M75-B-零部件明细01
	M75-B-零部件明细02
	M75-B-step01
	M75-B-step02
	M75-B-step03
	M75-B-爆炸图
	M75-B  零部件明细表--说明书用（2024.08.09）
	注意事项




